
E
d 

: 				
R

ev
 :

 				
	




INSTRUCTION

03
/2

2
G

R
LD

TO
O

R
X

W
B

X
22

0M
00



PARTS LIST 

NUMBER DESCRIPTION QUANTITY 
1 BOLT M10*75 + TWO WASHERS + NUT 5 

2 BOLT M10*70 + TWO WASHERS + NUT 2 

3 BOLT M10*145 + TWO WASHERS + NUT 2 

4 BOLT M12*95 + TWO WASHERS + NUT 2 

5 BOLT M8*20 + WASHER 8 

6 BOLT M10*75 + TWO WASHERS + NUT 2 

7 BOLT M10*75 + TWO WASHERS + NUT 1 



PARTS LIST 

NUMBER DESCRIPTION QUANTITY 
8 INCLINED FOOT SET 50*50 4 

9 AFTER THE FOOT 1 

10 REINFORCING PIECE 1 

11 CASTOR 2 

12 WASHER Φ10 18 

13 NUT M10 9 

15 CASTOR 1 

16 THE MAIN FRAME 1 

17 THE PIPE PLUG 2 

18 THE BACK SUPPORT 2 

19 PLATE MAT PIPE 1 

20 Back cushion 1 

21 CASTOR 1 

22 NUT M10 9 

23 WASHER Φ10 18 

24 BEFORE THE FOOT 1 

25 THE ADJUSTABLE TUBE 1 

26 CUSHION SUPPORT 1 

27 PULL PIN NUT 1 

28 TRIANGLE CHECK TIGHT 1 

29 SQUARE HOLLOW SLEEVE 1 

30 FOAM TUBE 1 

31 THE CUSHION 1 

32 WRAPPING FOAM 6 

33 FOAM END COVER 6 

34 KICK PIPE FITTINGS 1 

35 FOAM END COVER 6 

36 THE PLUG 4 

37 HOLLOW SLEEVE OF ROUND PIPE 1 

38 THE BELL OF TUBE 1 

39 CASING 1 



Arm Curl Optional



PARTS LIST 

NUMBER DESCRIPTION QUANTITY 
1 ELBOW PADS 1 

2 ELBOW ADVANCE EXPENDITURE FRAME 1 

3 BOLT M10*70 + TWO WASHERS + NUT 2 

4 BOLT M8*25 + WASHER 2 

5 WASHER Φ8 2 

6 WASHER Φ10 4 

7 NUT M10 2 

8 THE LEFT HAND 1 

9 THE RIGHT HAND 1 

10 SPRING PULL PIN 1 

11 TRIANGLE CHECK TIGHT 1 



Lat Bar Optional





 

PARTS LIST 

NUMBER  DESCRIPTION QUANTITY 
1 BOLT M10*65 + TWO WASHERS + NUT 1 

2 BOLT M10*23 + TWO WASHERS + NUT 1 

3 WASHER Φ10 4 

4 NUT M10 2 

5 ON THE PULL 1 

6 THE GLOVES 2 

7 MOUNTAINEERING BUCKLE 1 

8 PULLEY AUXILIARY SLEEVE 2 

9 THE PLUG 2 

10 WIRE ROPE LOCK 1 

11 THE PULLEY 1 

12 THE MAIN FRAME 1 

13 THE SLIDER 1 

14 CONICAL BUFFER 1 

15 HEXAGONAL NUT 1 

16 TRIANGLE CHECK TIGHT 1 

17 SPRING PULL PIN 1 



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorx.it  -  info@toorx.it




